
2008 
 
 
 
 
 
 
 
 
 

ANNUAL REPORT 
 
 

 
 
 

COUNCIL BLUFFS WATER WORKS 
 

Safe Drinking Water Is Our Business 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MISSION STATEMENT: 
 
 
THE COUNCIL BLUFFS WATER WORKS IS COMMITTED TO 

PROVIDING THE BEST POSSIBLE SERVICE WHILE SUPPLYING 

ADEQUATE QUANTITIES OF HIGH QUALITY TAP WATER TO MEET 

ALL THE DOMESTIC, INDUSTRIAL AND FIRE PROTECTION NEEDS 

OF OUR CUSTOMERS AND OUR COMMUNITY. 

 - 1 -



CHAIRMAN’S REPORT 
 

 

Development of the new South Water Supply Project continued to be the primary focus of the 
Board of Trustees in 2008.  Several major project milestones set in motion the next phases of the 
project.  Over 100 acres of land were acquired for the well field and new water purification plant 
[...]
606 outside-City customers paid $452,180.21 for 177,164,548 gallons of water. 
 
The City of Crescent paid $39,566.50 for 21,187,500 gallons of water. 
 
Regional Water paid $91,167.72 for 46,444,816 gallons of water. 
 
In total, outside City customers paid $582,914.43 for 244,740,364 gallons of water.  This represents 8.3% of 
metered water sales and 6.5% of total water production. 
 
SERVICES PROVIDED TO THE CITY OF COUNCIL BLUFFS, IOWA 
 
The Council Bluffs Water Works provided 33,038,412 gallons of water to the City free of charge, having a value of 
$69,595.77.  Also, on the behalf of the City, the Council Bluffs Water Works collected $5,094,333.52 in sewer use 
fees.                               
 
 
 
 
 
 
 
 

 - 12 -



TOP TEN CUSTOMERS 
 
  2008 Rank           2007 Rank 
  

1. Con Agra Frozen Foods          1 
2. MidAmerican Energy Co.          3   
3. Griffin Pipe Products          2   
4. Bunge Corporation          4 
5. Tyson Foods            5 
6. Plumrose USA, Inc.          6  
7. Harrahs Council Bluffs Casino             9 
8. Regional Water          7 
9. Ameristar Casino          8 
10. Horseshoe Casino   Unranked    

 
 
The Council Bluffs Water Works has 294 miles of water mains consisting of: 
 
 1-inch main       3,192        feet 
 1 ¼  inch main                310        feet 
 2-inch main       1,057        feet 
 4-inch main     53,171        feet 
 6-inch main   614,234        feet 
 8-inch main   306,617        feet 
 10-inch main   152,897        feet 
 12-inch main   213,115        feet 
 16-inch main   162,765        feet 
 20-inch main       7,723        feet 
 24-inch main     25,461        feet 
 30-inch main       4,216        feet 
 36-inch main       8,995        feet 
 
 
Number of Hydrants: 2,881  
 
Number of Valves: 7,784 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 - 13 -



2008 CAPITAL IMPROVEMENTS 
TOTAL $4,716,809 

 

$3,449,593

$303,697

$784,877

$174,019 $4,623

Building & Structures

Tools & Equipment

Distribution System

Meters

Automotive Equipment

 
 

CAPITAL IMPROVEMENTS
(By Fiscal Year)

$0

$2,000,000

$4,000,000

$6,000,000

$8,000,000

90-
91

91-
92

92-
93

94 95 96 97 98 99 00 01 02 03 04 05 06 07 08

Fiscal Year

 

 - 14 -



 

$0

$1,000,000

$2,000,000

$3,000,000

$4,000,000

$5,000,000

$6,000,000

$7,000,000

$8,000,000

91-
92

92-
93

94 95 96 97 98 99 00 01 02 03 04 05 06 07 08

fiscal/calendar year

METERED SALES vs OPERATING EXPENSES
(92-93 is an 18-month period)

metered sales

operating

Residential vs Commercial / Industrial

$0

$500,000

$1,000,000

$1,500,000

$2,000,000

$2,500,000

$3,000,000

$3,500,000

$4,000,000

91-
92

92-
93

94 95 96 97 98 99 00 01 02 03 04 05 06 07 08

fiscal/calendar year

Commercial / Industrial
Residential

WATER REVENUE
(92-93 is an 18-month period)

 - 15 -



COUNCIL BLUFFS WATER WORKS 
PUMPAGE & METERED CONSUMPTION 

(1,000’S Gallons) 
2008 

 
 

 
 

MONTH 

  
PUMPAGE 

TOTAL 

 METERED 
CONSUMPTION 

TOTAL 

 CONSUMPTION 
COMMERCIAL & 

      INDUSTRIAL  

  
 

RESIDENTIAL 
         
January  288,310  252,144  161,522  90,622 
February  265,220  219,482  135,529  83,953 
March  282,050  247,392  158,533  88,859 
April  278,420  233,200  149,457  83,743 
May  313,210  253,298  167,300  85,998 
June  316,950  266,809  170,888  95,921 
July  385,270  317,331  217,605  99,726 
August  450,500  366,723  254,502  112,221 
September  350,440  331,745  221,082  110,663 
October  310,410  298,605  175,433  123,172 
November  265,306  207,645  126,693  80,952 
December            279,790                       247,155                         149,850                       97,305 
         
Totals 2008  3,785,876  3,241,529  2,088,394  1,153,135 
     Ratio    85.6%  55.2%  30.4% 
         
Totals 2007  3,984,642  3,358,641  2,118,504  1,240,137 
     Ratio    84.3%  53.2%  31.1% 
         
Totals 1998  3,060,274  2,608,869  1,418,227  1,190,642 
     Ratio    85.2%  46.3%  38.9% 

 
 

COUNCIL BLUFFS WATER WORKS 
METERED SALES ($) 

2008 
 

 
 

MONTH 

  
 

TOTAL 

   
COMMERCIAL & 

INDUSTRIAL 

  
 

RESIDENTIAL 
        
January  551,263   269,956  281,307 
February  494,243   228,734  265,509 
March  544,904   266,778  278,126 
April  511,456   245,962  265,494 
May  556,971   286,776  270,195 
June  584,703   287,677  297,026 
July  661,930   352,850  309,080 
August  732,374   394,919  337,455 
September  685,425   357,082  328,343 
October  661,811   293,101  368,710 
November  474,219   222,234  251,985 
December  561,328                   256,273             305,055 
        
Totals 2008  7,020,627   3,462,342  3,558,285 
     Ratio     49.3%  50.7% 
        
Totals 2007  7,307,800   3,535,197  3,772,603 
     Ratio     48.4%  51.6% 
        
Totals 1998  4,513,233   1,814,301  2,698,932 
     Ratio     40.2%  59.8% 

 

 - 16 -



RESIDENTIAL VERSUS COMMERCIAL / INDUSTRIAL

WATER USAGE

1,000,000

1,100,000

1,200,000

1,300,000

1,400,000

1,500,000

1,600,000

1,700,000

1,800,000

1,900,000

2,000,000

2,100,000

2,200,000

2,300,000

91-
92

92-
93

93-
T*

94 95 96 97 98 99 00 01 02 03 04 05 06 07 08

fiscal year

(*93T annualized)

th
ou

sa
nd

s 
of

 g
al

lo
ns

Residential

Commercial / Industrial

 - 17 -



HISTORY 
 
Construction of the Council Bluffs Water System began in 1881 by the American Construction Company of New York 
City, which had been granted a 25 year franchise by the City of Council Bluffs. Under the franchise, the American 
Construction Company was to construct and operate a water system.  The system constructed was very inferior, and 
during the life of the franchise, practically no improvements or extensions were made.  As a result, along with the poor 
service rendered by the water company, the renewal of the franchise was rejected by the voters in 1906.  In 1911, the 
City acquired the water system through condemnation proceedings at a cost of $510,000.  On June 1, 1911, the control of 
the Council Bluffs Water Works came under the Board of Water Works Trustees, which had been appointed by the 
Mayor.  Their first task was to reconstruct or replace practically the entire system.  The utility remains under the control 
of a five member Board of Trustees, appointed by the Mayor on alternate terms of six years each.  Many physical 
changes have occurred within the water system itself.  The system in 1911 consisted of obtaining water from the 
Missouri River near North 37th Street, settling in large reservoirs, disinfecting, and pumping.  Disinfection was begun in 
1910 which eliminated illness and deaths from typhoid.  In 1952, a conventional lime softening water treatment plant 
was constructed at North 25th Street.  The Administration Building was relocated to North 25th Street in 1974.  In the 
ensuing thirty years many other improvements have been made including the construction of the 2,000,000 gallon Valley 
View Reservoir, a Distribution/Meter Department Office and Warehouse Complex, a 1,500,000 gallon Clearwell, a 
modern Chlorine Handling Facility, 3 Elevated Storage Tanks, two Pump Stations and one storage reservoir. 
 
 
GENERAL DESCRIPTION OF SYSTEM OPERATIONS 
 
The water systems main source of water is the Missouri River.  Four low service pumps are located at the intake pump 
station.  #1 pump is rated at 12.5 million gallons per day (MGD) and is a dual drive pump (electric or gas engine)  #2 
pump is rated at 5.5 MGD.  #3 pump is a variable speed with a maximum capacity of 9.0 MGD.  #4 pump is also 
variable speed with a maximum capacity of 12.5 MGD.  Any single pump can be run from a standby generator if 
commercial power fails. 
 
The secondary source of water is the Missouri River Alluvium. Two wells at a depth of 150 feet have a capacity of 4.5 
MGD each.   
 
Traveling screens at the Intake Pump Station remove large debris before it is pumped to twin preliminary settling basins 
where the sand and heavy silt settle out.  Polyelectrolytes are added when necessary to enhance the settling process.  
Well water is blended with the cold river water in the winter to minimize icing problems within the basins.  Water then 
flows by gravity through the remaining treatment steps. 
 
There are two independent treatment trains at the purification plant.  Typically, the plant operates in a split treatment 
mode where lime is added to approximately 70% of the water to elevate the pH sufficiently to precipitate magnesium and 
calcium ions.  This softened water is blended with un-softened water as needed to adjust the pH and hardness of the 
water.  Soda Ash and Ferric Sulfate are added as required to complete the coagulation and softening process.  A series of 
mixers and flocculators ensure a complete chemical reaction prior to the clarification basins.  Solids are recycled to the 
mixers as a catalyst for the chemical reactions. 
 
Water then flows to 8 gravity multi-media filters.  Each filter has a rated capacity of 3.0 MGD.  The filters remove any 
remaining particles.  The filters have a granular activated carbon cap that remove dissolved organic compounds and taste 
and odor causing compounds by adsorption.  
 
Chlorine is added as a disinfectant before and after the filters.  Fluoride is added as a prophylaxis.  The water then flows 
through two 1.5 million gallon baffled clearwells to ensure inactivation of microorganisms.  Ammonia is then added to 
convert the chlorine to chloramines to stabilize the chlorine residual and control disinfection by-products.   
 
There are four high service pumps that deliver water to the City.  Two of the pumps have a capacity of 10 MGD, one is 
7.5 MGD and the smallest is 6 MGD.  Pumps can be run in any combination to meet demand.  Typical plant discharge 
pressure is 90 – 100 pounds per square inch. A 500 kW and 100 kW generators provide emergency back up power to the 
plant in case of commercial power failure. 
 
The distribution system has three pressure zones.  The first zone is the flat (western and southern) sections of the city and 

 - 18 -



 - 19 -

is served by three 2 million gallon reservoirs and one 3 million gallon reservoir.  Three of the reservoirs are located 
downtown and one is located in the southeastern part of the city. 
  
Four booster pump stations and 4 elevated storage tanks with a combined capacity of 1.2 million gallons serve the 
second pressure zone (bluffs).  Lincoln Pump Station has three pumps rated at 600, 750 and 750 gallons per minute 
(gpm), one is dual drive (electric or gas).  Lincoln Pump Station delivers water to the northern section of the City and 
pumps to a 500,000 gallon elevated tank at Buena Vista Circle and a 200,000 gallon elevated tank at Simms Avenue.  
Glen Pump Station has three pumps rated at 1500, 800 and 2500 gpm, the largest being a dual drive. This booster pump 
station delivers to the eastern section of the city and pumps to a 200,000 gallon elevated tank at Memorial Park and a 
300,000 gallon tank on Greenview Drive.  The Valley View Pump Station has two pumps rated at 750 gpm and 1500 
gpm. A gas fired generator provides emergency backup power.  This new pump station supports the rapidly growing 
eastern sections of the city. Oak Street Pump Station has three pumps rated at 400, 700 and 700 gpm, one is a dual drive. 
This pump station supports both the northern and eastern sections of the bluffs.   
 
A third pressure zone of the distribution system serves the eastern portions of the system.  The Airport/Bent Tree  pump 
station has three variable speed pumps each with a maximum capacity of 600 gallons per minute and pump to a 400,000 
gallon elevated tank on Highway 6.  A gas fired generator provides emergency back up power.  
 
A Supervisory Control and Data Acquisition System monitors all pump station and tank operations from the Water 
Treatment Plant located on North 25th Street.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



- 20 -



FINANCIAL STATEMENT



 



 

 - 23 -



 - 24 -

 



 - 25 -

 



 - 26 -

 



 - 27 -

 



 - 28 -

 



 - 29 -

 



 - 30 -

 



 - 31 -

 



 - 32 -

 



 - 33 -

 



 - 34 -

 



 - 35 -

 



 - 36 -

 



 - 37 -

 



 - 38 -

 



 - 39 -

 



 - 40 -

 



 - 41 -

 



 

 - 42 -


	ANNUAL REPORT
	COUNCIL BLUFFS WATER WORKS
	2008
	RATE SCHEDULE

